UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Spectrum

o Att

<§

Ref Level 35.00 dBm  OMfset 26,80 05 @ RBW 1 MHz

S0dB BWT  320ms VAW IMHT  Maode futo Swesp

SGL Count 200/200

Jorem view

0

Mi[1]

“4.72 dBmy
5.315262020 GHz|

CF 5.37 GHz

32001 pts

Spon 30.0 MHz

Channel Pamer

Bandwidth 17.88 MHz

Power 5.77 dBm

-
. JL

11908763

J

oate: 17 FEB 2020 205337

Tu Total 5.77 dBm

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Spectrum '{,’
Ref Level 35.00 dém  Offset 26,00 43 & RBW 1 MHz
o ant 2068 BWT  320ms  VBW IMH:  Mode Auto Sweep
S6L Count 200/200
Jorem view
Mi[1] ~5.11 dBm|
N 5.316853850 GH2|
b2
06
CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17,94 MHz Power 5.48 dBm Tx Total 5.48 dBm
11908763
Cater 17 FEB 2020 2054 54
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
I(Ddogvn?; (dB) Power I;dogvrﬁg (dB) Power
(dBm) (dBm)
Bottom 6.1 2.3 8.4 6.4 2.3 8.7
Middle 5.9 2.3 8.2 6.3 2.3 8.6
Top-1 4.9 2.3 7.2 5.3 2.3 7.6
Port 3 Port 4
Coﬁgrutcgted Duty Cycle Corrected Coi?ﬂﬁc‘}[ed Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 5.8 2.3 8.1 4.8 2.3 7.1
Middle 5.8 2.3 8.1 4.7 2.3 7.0
Top-1 4.9 2.3 7.2 3.8 2.3 6.1
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Bottom 8.4 8.7 8.1 7.1 14.1
Middle 8.2 8.6 8.1 7.0 14.0
Top-1 7.2 7.6 7.2 6.1 13.1
Port 1+2+3+4
Combined Conducted Power .
Cinemme) Conducted Power Limit (dBm) METET (€12) Res
(dBm)
Bottom 141 22.0 7.9 Complied
Middle 14.0 22.0 8.0 Complied
Top-1 131 22.0 8.9 Complied
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna

De Facto EIRP Limit Comparison

Port
C10+r721E?::d Directional De Facto
Channel Antenna EIRP (dBm) | EIRPLimit | Margin (dB) Result
Conducted . .
Gain (dBi) (dBm)
Power
(dBm)
Bottom 14.1 8 22.1 30.0 7.9 Complied
Middle 14.0 8 22.0 30.0 8.0 Complied
Top-1 131 8 211 30.0 8.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna/ Port 1

Spectrum
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Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
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Spectrum
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Channel Power
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Power 6.10 dBm
™ Y

11908763
oate: 17 FEB 2020 200745

Tu Total 6.10 dBm

32001 pts Span 30.0 MHz

Bandwidth 17.83 MHz

Tx Total 5.86 dBm

il

Power 5.86 dBm

11908763
oate: 17 FEB 2020 202322

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML
0 cer [1]

<5.42 dBm
5.304862660 GHz|

Span 30.0 MHz

2001 pts
Channel Pavier
Bandwidth 17.78 MHz Power 4.89 dBm
™ Y
11806763

oate: 17 FEB 2020 204024

Tx Total 4.89 dBm

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna/ Port 2

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
| R | R
" mi[1] ~4.00 dBm| " mi[1] ~4.13 dBm|
N 5.753218340 GHz| N 5286367300 GHz|
20 o8 20 o8
10
-10 dBm—
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-30 dBm—
m—]
50 gBm—
=60 dBm—
2001 pts Span 30.0 Mz CF 5.28 Hz 2001 pts Span 30.0 MHz
Channel Pawer Channel Pawer
Bandwidth 17.92 MHz Power 6.37 dBm Tx Total 6.37 dBm Bandwidth 17.85 MHz Power 6.30 dBm T Total 6.30 dBm
i T i T
11806763 11806763
Cate: 17 FEB. 2020 2010503 Cater 17 FEB 2020 20124 40

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
Jo At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R
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“4.65 dBm
5.307412580 GHz|

Span 30.0 MHz

2001 pts
Channel Pavier
Bandwidth 17.85 MHz Power 5.31 dBm
v '
11806763

oate: 17 FEB 2000 204142

Tu Total 5.31 dBm

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna/ Port 3

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
Jo At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200
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Spectrum
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SGL Count 200,500
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Span 30.0 MHz

Channel Power

Bandwidth 18.01 MHz

Power 5.78 dBm
il Y
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Tu Total 5.78 dBm

32001 pts Span 30.0 MHz

Bandwidth 17.91 MHz

T Total 5.81 dBm

il

Power 5.81 dBm

11908763
oate: 17 FEB 2000 202557

Bottom Channel

Spectrum
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Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
Jo At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R
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=5.25 dBmy
5.295228270 GHz|

Span 30.0 MHz

2001 pts
Channel Pavier
Bandwidth 17.90 MHz Power 4.88 dBm
™ Y
11806763

oate 17 FEB 2020 204258

Tx Total 4.88 dBm

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna/ Port 4

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" mi[1] -5.57 dBm| " mi[1] -5.68 dBm|
N 5261067150 GHz| N 5282715850 GHz|
20 o8 20 o8
10
-10 dBm—
20 Bm=—
-30 dBm—
50 gBm—
60 dBm—;
2001 pts Span 30.0 Mz CF 5.28 Hz 2001 pts Span 30.0 MHz
Channel Pawer Channel Pawer
Bandwidth 17.90 MHz Power 4.76 dBm Tx Total 4.76 dBm Bandwidth 17.94 MHz Power 4,70 dBm Tx Total 4.70 dBm
i T i T
11806763 11806763
Cater 17 FEB. 2020 20111:38 Cate: 17 FEB. 2020 202714

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
Jo At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R
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30 o

“6.63 dBm
5.301058400 GHz|

Span 30.0 MHz

2001 pts
Channel Pavier
Bandwidth 17.96 MHz Power 3.82 dBm
v '
11806763

oate: 17 FEB 2020 204417

Tx Total 3.82 dBm

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
I(Ddogvn?; (dB) Power I;dogvrsg (dB) Power
(dBm) (dBm)
Top 5.9 2.3 8.2 6.3 2.3 8.6
Port 3 Port 4
Coz((;rutc:ied Duty Cycle Corrected Coigﬁc‘}[ed Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Top 4.7 2.3 7.0 4.4 2.3 6.7
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Top 8.2 8.6 7.0 6.7 13.7
Port 1+2+3+4
Combined Conducted Power .
Cinemme) Conducted Power Limit (dBm) METET (€12) Res
(dBm)
Top 13.7 22.0 8.3 Complied
De Facto EIRP Limit Comparison
Port
Clo+m2E?rT:d Directional De Facto
Channel Antenna EIRP (dBm) | EIRPLimit | Margin (dB) Result
Conducted . ;
Gain (dBi) (dBm)
Power
(dBm)
Top 13.7 8 21.7 30.0 8.3 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Spectrum o
Ref Level 35.00 dBm  OMfset 26,80 05 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
SGL Count 200/200
Jorem view
Mi[1] ~3.75 dBm|
N 5.318494420 GH2|
1]
06
CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17.76 MHz Power 5.87 dBm Tx Total 5.87 dBm
11908763
Cater 17 FEB 2020 2015500
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Spectrum o
Ref Level 35.00 dBm  OMfset 26,80 05 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
SGL Count 200/200
Jorem view
Mi[1] ~3.10 dBm|
N 5.372432740 GH2|
1]
06
CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17,84 MHz Power 6.27 dBm T Total 6.27 dBm
11908763
Cate: 17 FEB. 2020 21:0018
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Spectrum '{,’
Ref Level 35.00 dém  Offset 26,00 43 & RBW 1 MHz

o ant 2068 BWT  320ms  VBW IMH:  Mode Auto Sweep
S6L Count 200/200

Jorem view

Mi[1] ~5.62 dBm|
N 5.371481200 GH2|
b2
06
CF 5.32 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17.91 MHz Power 4.67 dBm Tx Total 4.67 dBm

11908763

Pater 17 FEB. 2020 21:01:35

Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Spectrum

Jo At
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Jorem view
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Bandwidth 18,02 MHz

Power 4.44 dBm
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L1111

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 4.8 2.3 7.1 5.2 2.3 7.5
Top 4.8 2.3 7.1 5.4 2.3 7.7
Port 3 Port 4
Cozgrutc:ied Duty Cycle Corrected Coigﬁ;ed Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 5.0 2.3 7.3 3.9 2.3 6.2
Top 5.1 2.3 7.4 4.1 2.3 6.4
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Bottom 7.1 7.5 7.3 6.2 13.1
Top 7.1 7.7 7.4 6.4
Port 1+2+3+4
Combined Conducted Power .
Cinemme) Conducted Power Limit (dBm) METET (€12) Res
(dBm)
Bottom 131 22.0 8.9 Complied
Top 13.2 22.0 8.8 Complied
De Facto EIRP Limit Comparison
Port
Clo+m2-t§i3rT:d Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Conducted . .
P Gain (dBi) (dBm)
ower
(dBm)
Bottom 131 8 211 30.0 8.9 Complied
Top 13.2 8 21.2 30.0 8.8 Complied

Result: Pass

@

Page 467 of 729

FCC 15.407 WLAN- Template Vers. 1.4




TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Spectrum 3 Spectrum ] -
Ref Lovel 35.0036m  Offset 26,90 0% REW 1z Ref Level 35.00 dem  Offset 26,60 03 RBW 11z
o att 0B BWT  320ms VBW 3IMH:  Mode Auto Sweep o At MWds SWT  321ms VBW IMHz  Mode dulo Sweep
SGL Count 200/200 SEL Count 200/200
| R flm Viaw
" mi1] ~8.79 dBm| i mi[1] 0.02 dBm
0 o 527571480 GHz 530399270 GHe|
0 20 deen
.
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-10 dBm— -10 dem—i
20 Bm=— \ 20 dBm—
<30 dem— -30 dem—i \
50 dBm— 50 dbin—|
60 dBm— €0 dim—
CF 5.7 GHz 32001 pts Span 60.0 MHz | CF 5.1 GHz 32001 pts Span 60.0 MHz
Channel Power Channel Paveer
Bandwidth 36,43 MHz Power 4.78 dBm Tx Total 4.76 dBm Bandwidth 36,38 MHz Power 4.80 dBm Tx Total 4.80 dBm
Il i « il ]
11508763 1Ha0aTes
ote 17 FER 200 212421 bt 27 FeB 2000 120220
Bottom Channel Top Channel
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Spectrum = Spectrum ] ka
Ref Level 35.00 J6m  OMset 26.80 0 REW 1 Mz Ref Laval 35.00 d6m  Offsat 2050 08 RBW 11z
o att 0B BWT  320ms VBW 3IMH:  Mode Auto Sweep o At MWds SWT  321ms VBW IMHz  Mode dulo Sweep
SGL Count 200/200 SEL Count 200/200
| R flm Viaw
» mi1] ~8.39 dBm| i mi[1] 0.32 dBm
3 o 527533980 GHz 5.29474550 GHz|
@ 20 dem
e
o dm—p
-10 dBm— -10 dem—i
20 Bm=— \. 20 dBm—
-30 dBm— 20 dem—|
50 dBm— 50 dior—|
60 dBm— €0 dim—
CF 5.7 GHz 32001 pts Span 60.0 MHz | CF 5.1 GHz 32001 pts Span 60.0 MHz
Channel Parier Channel Porrer
Bandwidth 36,53 MHz Fower 5.21 dBm Tx Total 5.21 dBm Bandwidth 36,55 MHz Power 5.44 dBm Tx Total 5.44 dém
i T w
L n [
11508763 1Ha0aTes
ote 17 FER 0D 212558 bete: 27 FeB 2000 120397
Bottom Channel Top Channel
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Spectrum = Spectrum ] ka
Ref Level 35.00 J6m  OMset 26.80 0 REW 1 Mz Ref Laval 35.00 d6m  Offsat 2050 08 RBW 11z
o att 0B BWT  320ms VBW 3IMH:  Mode Auto Sweep o At MWds SWT  321ms VBW IMHz  Mode dulo Sweep
SGL Count 200/200 SEL Count 200/200
| R flm Viaw
" mi1] ~8.49 dBm| i ML) 8.05 dBm
3 o 526770510 GHz 5.31231370 GH|
@ 20 dem
e
o dm—p
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50 dBm— 50 dior—|
40 dBm— 40 dim—
CF 5.7 GHz 32001 pts Span 60.0 MHz | CF 5.1 GHz 32001 pts Span 60.0 MHz
Channel Power Channel Paveer
Bandwidth 36,69 MHz Fower 5.01 dBm Tx Total 5.01 dBm Bandwidth 36,52 MHz Power 5.13 dBm Tx Total 5.13 dém
i T w
]" T
11508763 1Ha0aTes
ote 17 FER 0D 212555 bt 27 FeB 2000 12085
Bottom Channel Top Channel
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Spectrum = Spectrum ] ka
Ref Level 35.00 J6m  OMset 26.80 0 REW 1 Mz Ref Laval 35.00 d6m  Offsat 2050 08 RBW 11z
o att 0B BWT  320ms VBW 3IMH:  Mode Auto Sweep o At MWds SWT  321ms VBW IMHz  Mode dulo Sweep
SGL Count 200/200 SEL Count 200/200
| R flm Viaw
» mi1] ~9.45 dBm| i mi[1] 9.26 dBm
3 o 527950410 GHz 5,31553670 GHe|
@ 20 dem
e
o dm—p
-10 dBm— -10 dem—i
20 dem— <20 dim—t
-30 dBm— ~50 dem—
50 dBm— 50 dior—|
60 ®n—] €0 dim—
CF 5.7 GHz 32001 pts Span 60.0 MHz | CF 5.1 GHz 32001 pts Span 60.0 MHz
Channel Power Channel Paveer
Bandwidth 36,48 MHz Power 3.93 dBm Tx Total 3.93 dBm Bandwidth 36.27 MHz Power 4.14 dBm Tx Total 4.14 dBm
i T w
L n [
11506063 1Ha0aTes
ote 17 FER 0D 212514 bete: 27 Feg 2000 120811
Bottom Channel Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 35 3.2 6.7 3.9 3.2 7.1
Top 3.4 3.2 6.6 4.0 3.2 7.2
Port 3 Port 4
Cozgrutc:ied Duty Cycle Corrected Coigﬁ;ed Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
I(Ddogvn?; (dB) Power I;dogvrsg (dB) Power
(dBm) (dBm)
Bottom 3.6 3.2 6.8 2.6 3.2 5.8
Top 3.7 3.2 6.9 2.8 3.2 6.0
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Bottom 6.7 7.1 6.8 5.8 12.6
Top 6.6 7.2 6.9 6.0 12.7
Port 1+2+3+4
Combined Conducted Power .
Cinemme) Conducted Power Limit (dBm) METET (€12) Res
(dBm)
Bottom 12.6 22.0 9.4 Complied
Top 12.7 22.0 9.3 Complied
De Facto EIRP Limit Comparison
Port
Clo+m2-t§i3rT:d Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Conducted . .
5 Gain (dBi) (dBm)
ower
(dBm)
Bottom 12.6 8 20.6 30.0 9.4 Complied
Top 12.7 8 20.7 30.0 9.3 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Spectrum = Spectrum ] ka
Ref Level 35.00 J6m  OMset 26.80 0 REW 1 Mz Ref Laval 35.00 d6m  Offsat 2050 08 RBW 11z
o att 0B BWT  320ms VBW 3IMH:  Mode Auto Sweep o At MWds SWT  321ms VBW IMHz  Mode dulo Sweep
SGL Count 200/200 SEL Count 200/200
| R flm Viaw
. Mi[1] =9.86 dBmy . mi[1] 10.07 dBm|
0 o 528278900 GHz 5.21882160 GH|
@ 20 dem
e
o dm—p
-10 dBm— -10 dem—i
20 Bm=— \ 20 dBm—
-30 dBm— 20 dem—|
50 dBm— 50 dior—|
60 dBm— €0 dim—
CF 5.7 GHz 32001 pts Span 60.0 MHz | CF 5.1 GHz 32001 pts Span 60.0 MHz
Channel Parier Channel Porrer
Bandwidth 36,51 MHz Power 3.47 dBm Tx Total 3.47 dBm Bandwidth 36,58 MHz Power 3.39 dBm Tx Total 3.39 dBm
i T w
L n [
11508763 1Ha0aTes
ote 17 FER 0D 2125 bt 27 FeB 2000 125542
Bottom Channel Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Spectrum = Spectrum ] ka
Ref Lovel 35.00 dBm  OMset 6.90 65 REW 1 MHz Ref Laval 35.00 dém  Offset 2660 03 REW 11z
o att 2066 BWT  32.0m VBW 3MH:  Mode Auto Swesp o Att 008 SWI 3Zims VBW 3MHD Mode sulo Sweep
SGL Count 200/200 S6L Count 200/200
| R flm Viaw
- Y] ~9.42 don - MLl 9.13 dom
3 o 5.27512420 GHz| 531739660 GHz|
20 g8 20 dén
0
0 dam——}
-10 dBm— -10 dem—i
20 gBm— -20 dem—}
-30 dBm— ~50 dem—
50 dBm—] 50 dim—|
60 ®n—] €0 dim—
CF 5.7 GHz 32001 pts Span 60.0 MHz | CF 5.1 GHz 32001 pts Span 60.0 MHz
Channel Power Channel Poveer
Bandwidth 36.56 MHz Fower 3.86 dBm T Total 366 dBm Bandwidth 36,49 MHz Power 4.01 dém Tx Total 4.01 dBm
i T &
L n [
11506063 1Ha0aTes
Jpate: 17 FEB 2020 213101 e 27 o5 200 12585
Bottom Channel Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Spectrum = Spectrum ] ka
Ref Level 35.00 J6m  OMset 26.80 0 REW 1 Mz Ref Laval 35.00 d6m  Offsat 2050 08 RBW 11z
o att 0B BWT  320ms VBW 3IMH:  Mode Auto Sweep o At MWds SWT  321ms VBW IMHz  Mode dulo Sweep
SGL Count 200/200 SEL Count 200/200
| R flm Viaw
" mi1] ~9.61 dBm| i mi[1] 9.2 dBm
3 o 527220870 GHz 5.30729820 GHZ|
@ 20 dem
e
o dm—p
-10 dBm— -10 dem—i
20 dem— <20 dim—t
-30 dBm— ~50 dem—
50 dBm— 50 dior—|
40 dBm— 40 dim—
CF 5.7 GHz 32001 pts Span 60.0 MHz | CF 5.1 GHz 32001 pts Span 60.0 MHz
Channel Power Channel Paveer
Bandwidth 36,53 MHz Power 3.61 dBm Tx Total 3.61 dBm Bandwidth 36,59 MHz Power 3.71 dBm Tx Total 3.71 dém
i T w
]" T
11506063 1Ha0aTes
ote 17 FER 20D 215218 bt 27 Fes 2000 125817
Bottom Channel Top Channel
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Spectrum = Spectrum ] ka
Ref Lovel 35.0036m  Offset 26,90 0% REW 1z Ref Level 35.00 dEm  Offset 26,60 03 RBW 1 1z
o att M BWT  Zims VW 3MHz Mode Auto Swesp o Att W SWI EAms VBW 3V Mode Auto Swerp
56 Count 200/200 SGL Count 200/200
| R [o 17 Viaw
. Mi[1] =10.52 dBmy . mi[1] 10.37 dBm|
0 o 527825160 GHz 5.31848410 GHy
0 20 deen
.
0 cm—{
10 dém— =10 dBnrr—s
<20 dBm— -20 dim—t
<30 dam—] 20 deme—}
50 dBm— 50 dbin—|
60 B — 60 dim—]
CF 5.27 GHz 32001 pts Spon 60.0 MHz } CF 5.31 GHz 32001 pts Span 60.0 MHz
Channel Power Channel Parver
Bandwidth 36,52 MHz Fower 2,61 dBm Tx Total 2.61 dBm Bandwidth 36.46 MHz Power 2,75 dBm Tx Total 2.75 dém
i T w
L n [
11508763 1Ha0aTes
ote 17 FER 0D 213355 bt 27 FeB 2000 12503
Bottom Channel Top Channe'
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 3.2 1.6 4.8 3.7 1.6 5.3
Top 3.1 1.6 4.7 3.7 1.6 5.3
Port 3 Port 4
Cozgrutc:ied Duty Cycle Corrected Coigﬁ;ed Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 3.3 1.6 4.9 2.3 1.6 3.9
Top 3.3 1.6 4.9 2.2 1.6 3.8
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Bottom 4.8 5.3 4.9 3.9 10.8
Top 4.7 5.3 4.9 3.8 10.7
Port 1+2+3+4
Combined Conducted Power .
Cinemme) Conducted Power Limit (dBm) METET (€12) Res
(dBm)
Bottom 10.8 22.0 11.2 Complied
Top 10.7 22.0 11.3 Complied
De Facto EIRP Limit Comparison
Port
Clo+m2-t§i3rT:d Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Conducted . .
P Gain (dBi) (dBm)
ower
(dBm)
Bottom 10.8 8 18.8 30.0 11.2 Complied
Top 10.7 8 18.7 30.0 11.3 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Spectrum %’ Spectrum %’

Ref Level 35.00 48m  OMfset 2630 d8  RBW 1 MHz Ref Level 35.00 48m  OMfset 26,30 08 RBW 1 MHz

= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
| R | R
» Mi[1] ~9.86 dBm| » Mi[1] ~9.71 dBm|

N 5.28082970 GHz, N 531352860 GH
20 o8l 20 o8l

108 108

-10 dBm— -10 dBm—

20 Bm=— 20 Bm=—

-30 dBm— -30 dBm—

50 dBm— 50 dBm—

60 dBm—; 60 dBm—;

CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Pavier Channel Pavier

Bandwidth 36.41 MHz Power 3.22 dBm T Total 3.22 dBm Bandwidth 36.24 MHz Power 3.09 dBm Tx Total 3.09 dBm
il il
11908763 11908763
fater 17 FEB 2020 215338 fater 17 FEB 2000 220808
Bottom Channel Top Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Spectrum %’ Spectrum %’

Ref Level 35.00 48m  OMfset 2630 d8  RBW 1 MHz Ref Level 35.00 48m  OMfset 26,30 08 RBW 1 MHz

= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
| R | R
» Mi[1] -8.53 dBm| » Mi[1] ~9.01 dBm|

N 526728700 GH N 531581230 GH
20 o8l 20 o8l

108 108

-10 dBm— -10 dBm—

20 Bm=— 20 Bm=—

-30 dBm— -30 dBm—

50 dBm— 50 dBm—

60 dBm—; 60 dBm—;

CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Pavier Channel Pavier

Bandwidth 36.39 MHz Power 3.69 dBm Tu Total 3.69 dBm Bandwidth 36.31 MHz Power 3.69 dBm Tu Total 3.69 dBm
il il
11908763 11908763
fater 17 FEB 2000 21:54 54 fater 17 FEB 2000 220527
Bottom Channel Top Channel

Result: Pass
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TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Spectrum %’ Spectrum %’
Ref Level 35.00 48m  OMfset 2630 d8  RBW 1 MHz Ref Level 35.00 48m  OMfset 26,30 08 RBW 1 MHz

= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200

| R | R

» Mi[1] ~9.54 dBm| » Mi[1] ~9.35 dBm|
N 5.27595480 GH N 529980410 GHz
20 o8l 20 o8l
108 108
-10 dBm— -10 dBm—
20 Bm=— 20 Bm=—
30 dBm—s -30 dBm—
50 dBm— 50 dBm—
60 dBm—; 60 dBm—;
CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Pavier Channel Pavier
Bandwidth 36.33 MHz Power 3.31 dBm Tu Total 3.31 dBm Bandwidth 36.44 MHz Power 3.26 dBm Tx Total 3.26 dBm
il il
11908763 11908763
fater 17 FEB 2020 215611 fater 17 FEB 2000 221044
Bottom Channel Top Channel

Result: Pass

FCC 15.407 WLAN - Template Vers. 1.4
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TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Spectrum ? Spectrum ?

Ref Level 35.00 dBm  OMfset 26808 RBW 1 MHz Ref Level 35.00 dBm  OMfset 2680 08 RBW 1 MHz

o At 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp = Att 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
Einm Wiew Einm Wiew
" Mi[1] ~10.69 dBm " Mi[1] ~10.95 dBm

N 527518610 GH N 529863970 GH
20 o8 20 o8

10 dB 10 dB

-10 dBm— -10 dBm—

20 Bm=— 20 Bm=—

-30 dBm— -30 dBm—

50 gBm— 50 gBm—

=60 dBm— =60 dBm—

CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Power Channel Power

Bandwidth 36,42 MHz Power 2.27 dBm Tx Total 2.27 dBm Bandwidth 36,34 MHz Power 2.21 dBm Tx Total 2.21 dBm
il il
11806763 11806763
Cate: 17 FEB. 2020 21:57.28 Cate: 17 FEB. 2020 221202
Bottom Channel Top Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4
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ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 2.4 2.3 4.7 2.8 2.3 5.1
Top 2.2 2.3 45 2.8 2.3 5.1
Port 3 Port 4
Cozgrutc:ied Duty Cycle Corrected Coigﬁ;ed Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 25 2.3 4.8 1.4 2.3 3.7
Top 2.4 2.3 4.7 1.4 2.3 3.7
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Bottom 4.7 5.1 4.8 3.7 10.6
Top 4.5 5.1 4.7 3.7 10.5
Port 1+2+3+4
Combined Conducted Power .
Cinemme) Conducted Power Limit (dBm) METET (€12) Res
(dBm)
Bottom 10.6 22.0 11.4 Complied
Top 10.5 22.0 115 Complied
De Facto EIRP Limit Comparison
Port
Clo+m2-t§i3rT:d Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Conducted . .
P Gain (dBi) (dBm)
ower
(dBm)
Bottom 10.6 8 18.6 30.0 11.4 Complied
Top 10.5 8 18.5 30.0 115 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Spectrum ? Spectrum ?

Ref Level 35.00 dBm  OMfset 26808 RBW 1 MHz Ref Level 35.00 dBm  OMfset 2680 08 RBW 1 MHz

o At 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp = Att 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
Einm Wiew Einm Wiew
" Mi[1] ~10.56 dBm " Mi[1] ~10.45 dBm

N 5.27523300 GH N 531526110 GH
20 o8 20 o8

10 dB 10 dB

-10 dBm— -10 dBm—

20 Bm=— 20 Bm=—

-30 dBm— -30 dBm—

50 gBm— 50 gBm—

=60 dBm— =60 dBm—

CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Power Channel Power

Bandwidth 36.31 MHz Power 2.40 dBm T Total 2.40 dBm Bandwidth 36.30 MHz Power 2.25 dBm Tx Total 2.25 dBm
il il
11806763 11806763
Pater 17 FEB 2020 21:5514 Pater 17 FEB. 2020 221341
Bottom Channel Top Channel

Result: Pass
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TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Spectrum ? Spectrum ?

Ref Level 35.00 dBm  OMfset 26808 RBW 1 MHz Ref Level 35.00 dBm  OMfset 2680 08 RBW 1 MHz

o At 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp = Att 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
Einm Wiew Einm Wiew
" Mi[1] ~9.53 dBm) " Mi[1] -9.73 dBm)

N 5.26251520 GH N 537252650 GH
20 o8 20 o8

10 dB 10 dB

-10 dBm— -10 dBm—

20 Bm=— 20 Bm=—

-30 dBm— -30 dBm—

50 gBm— 50 gBm—

=60 dBm— =60 dBm—

CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Power Channel Power

Bandwidth 36.41 MHz Power 2.85 dBm Tx Total 2.85 dBm Bandwidth 36.32 MHz Power 2.83 dBm T Total 2.83 dBm
il il
11806763 11806763
Pater 17 FEB. 2020 220031 Cater 17 FEB 2020 221455
Bottom Channel Top Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Spectrum ? Spectrum ?

Ref Level 35.00 48m  OMfset 2630 d8  RBW 1 MHz Ref Level 35.00 dBm  OMfset 2680 08 RBW 1 MHz

o At 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp = Att 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
Einm Wiew Einm Wiew
» Mi[1] ~9.73 dBm| » Mi[1] ~9.91 dem|

N 527532670 GHz N 529512050 GHz
20 o8l 20 o8l

108 108

-10 dBm— -10 dBm—

20 Bm=— 20 Bm=—

-30 dBm— -30 dBm—

50 dBm— 50 dBm—

=60 dBm— =60 dBm—

CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Power Channel Power

Bandwidth 36.38 MHz Power 2,47 dBm Tu Total 2.47 dBm Bandwidth 36,48 MHz Power .41 dBm Tx Total 2.41 dBm
il il
11908763 11908763
ater 17 FEB 2000 220148 fater 17 FEB 2020 221616
Bottom Channel Top Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Spectrum ? Spectrum ?

Ref Level 35.00 dBm  OMfset 26808 RBW 1 MHz Ref Level 35.00 dBm  OMfset 2680 08 RBW 1 MHz

o At 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp = Att 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
Einm Wiew Einm Wiew
" Mi[1] “11.11 dBmy " Mi[1] ~11.37 dBm

N 527522730 GH, N 530721200 GH
20 o8 20 o8

10 dB 10 dB

-10 dBm— -10 dBm—

20 Bm=— 20 Bm=—

-30 dBm— -30 dBm—

50 gBm— 50 gBm—

=60 dBm— =60 dBm—

CF 5.27 GHz 2001 pts Span 60.0 Mz CF 5.31 GHz 2001 pts Span 60.0 MHz
Channel Power Channel Power

Bandwidth 36.34 MHz Power 1.43 dBm Tx Total 1.43 dBm Bandwidth 36.37 MHz Power 1.38 dBm Tu Total 1.38 dBm
il il
11806763 11806763
Cate: 17 FEB. 2020 220305 Cater 17 FEB. 2020 221734
Bottom Channel Top Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Single 2.6 3.3 5.9 3.1 3.3 6.4
Port 3 Port 4
Coz((;rutc:ied Duty Cycle Corrected Coigﬁc‘}[ed Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Single 2.8 3.3 6.1 1.9 3.3 5.2
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Single 5.9 6.4 6.1 5.2 11.9
Port 1+2+3+4
Combined Conducted Power .
Cinemme) Conducted Power Limit (dBm) METET (€12) Res
(dBm)
Single 11.9 22.0 10.1 Complied
De Facto EIRP Limit Comparison
Port
Clo+m2E?rT:d Directional De Facto
Channel Antenna EIRP (dBm) | EIRPLimit | Margin (dB) Result
Conducted . ;
Gain (dBi) (dBm)
Power
(dBm)
Single 11.9 8 19.9 30.0 10.1 Complied

Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Result: Pass

Spectrum

-qﬂ

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 1 MHz
b Att S0dB BWT  320ms VAW IMHT  Maode futo Swesp

SGL Count 200/200

Jorem view

Mi[1]

0

=12.B3 dBm)
531583290 GHz|

32001 pts

CF 5.20 GHz

Span 120.0 MHz

Channel Pamer

Bandwidth 76,26 MHz Power 2.58 dBm

-
. JL J

11908763
oate: 24 FEB 2030 150148

Tu Total 2.58 dBm

Single Channel
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Result: Pass

Spectrum .?
Ref Level 35.00 dBm  OMfset 26,80 05 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
6L Count 200/200
Jorem view
" Mi[1] ~12.37 dBm
0 537745380 GH
1]
120 68
CF 5.20 GHz 2001 pts Span 120.0 MHz
Channel Power
Bandwidth 76.51 MHz Power 3.08 dBm Tx Total 3.08 dBm
”
. L J
11908763
Cate: 24 FEB 2020 150305

Single Channel
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Result: Pass

Spectrum .?
Ref Level 35.00 dBm  OMfset 26,80 05 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
6L Count 200/200
Jorem view
" Mi[1] “12.74 dBm
0 527544300 GH
1]
120 68
CF 5.20 GHz 2001 pts Span 120.0 MHz
Channel Power
Bandwidth 76,47 MHz Power 2,79 dBm Tu Total 2.79 dBm
”
. L J
11908763
Cate: 24 FEB 2020 1504 24

Single Channel
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ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Result: Pass

Spectrum

-qﬂ

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 1 MHz
b Att S0dB BWT  320ms VAW IMHT  Maode futo Swesp

SGL Count 200/200

Jorem view

Mi[1]

0

<13.62 dBm)
5,28377890 GHz|

32001 pts

CF 5.20 GHz

Span 120.0 MHz

Channel Pamer

Bandwidth 76,16 MHz Power 1,93 dBm

-
. JL J

11908763
oate: 24 FEB 2000 150582

Tx Total 1.93 dBm

Single Channel
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ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS6 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Single 2.1 4.1 6.2 2.6 4.1 6.7
Port 3 Port 4
Coz((;rutc:ied Duty Cycle Corrected Coigﬁc‘}[ed Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Single 2.2 4.1 6.3 1.4 4.1 55
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Single 6.2 6.7 6.3 55 12.2
Port 1+2+3+4
Combined Conducted Power .
Cinemme) Conducted Power Limit (dBm) METET (€12) Res
(dBm)
Single 12.2 22.0 9.8 Complied
De Facto EIRP Limit Comparison
Port
Clo+m2E?rT:d Directional De Facto
Channel Antenna EIRP (dBm) | EIRPLimit | Margin (dB) Result
Conducted . ;
Gain (dBi) (dBm)
Power
(dBm)
Single 12.2 8 20.2 30.0 9.8 Complied

Result: Pass
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ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS6 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Result: Pass

Spectrum

-qﬂ

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 1 MHz
b Att S0dB BWT  320ms VAW IMHT  Maode futo Swesp

SGL Count 200/200

Jorem view

Mi[1]

0

<13.15 dBm
532369270 GHz|

32001 pts

CF 5.20 GHz

-

Span 120.0 MHz

Channel Pamer

Bandwidth 76.24 MHz Power 2,10 dBm

-

. JL J

11908763
oate: 24 FEB 2020 150816

Tu Total 2.10 dBm

Single Channel
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ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS6 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Result: Pass

Spectrum

-qﬂ

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 1 MHz
b Att S0dB BWT  320ms VAW IMHT  Maode futo Swesp

SGL Count 200/200

Jorem view

Mi[1]

0

<12.39 dBm
531745290 GHz|

32001 pts

CF 5.20 GHz

Span 120.0 MHz

Channel Pamer

Bandwidth 76.51 MHz Power 2.57 dBm

-
. JL J

11908763
oater 24 FEB 2000 150833

Tu Total 2.57 dBm

Single Channel
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ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS6 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Result: Pass

Spectrum

-qﬂ

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 1 MHz
b Att S0dB BWT  320ms VAW IMHT  Maode futo Swesp

SGL Count 200/200

Jorem view

Mi[1]

0

=12.94 dBm)
5§.27522550 GHz|

32001 pts

CF 5.20 GHz

Span 120.0 MHz

Channel Pamer

Bandwidth 76,18 MHz Power 2,23 dBm

-
. JL J

11908763
oate: 24 FEB 2020 151051

Tx Total 2.23 dBm

Single Channel
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ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS6 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Result: Pass

Spectrum

-qﬂ

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 1 MHz
b Att S0dB BWT  320ms VAW IMHT  Maode futo Swesp

SGL Count 200/200

Jorem view

Mi[1]

0

=14.24 dBm)
5,28337020 GHz|

32001 pts

CF 5.20 GHz

Span 120.0 MHz

Channel Pamer

Bandwidth 76,19 MHz Power 1.37 dBm

-
. JL J

11908763
oate: 24 FEB 2030 151208

Tx Total 1.37 dBm

Single Channel
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TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

5.2.5. Transmitter Maximum Power Spectral Density

Test Summary:

Test Engineer: Krume Ivanov & Sercan Usta Test Dates:

18 February 2020 to
4 March 2020

Test Sample Serial Number: 192.168.0.65

Test Site Identification SR 9

FCC Reference: Part 15.407(a)(2)

Test Method Used:

KDB 789033 D02 Section II.F. referencing II.E.2.d)
KDB 662911 D01 Section E) 2) a)

Environmental Conditions:

Temperature (°C): 20to 27

Relative Humidity (%): 24 to 38

Notes:
1.

O O O o

Transmitter Maximum Power Spectral Density tests in all bands were performed using a test receiver in
accordance with FCC KDB 789033 II. F referencing Il.E.2.d)

Method SA-2 : The resolution bandwidth was set to 1 MHz and video bandwidth 3 MHz. An RMS
detector was used and sweep time was set to auto and 300 traces performed. The span was set to
encompass the entire 99% occupied bandwidth. The Power Spectral Density was measured by placing a
marker on the peak of the signal.

For all data rates where the EUT was transmitting at <98% duty cycle, the calculated duty cycle in
section 5.2.3 was added to the measured maximum power spectral density in order to compute the
average maximum power spectral density during the actual transmission time.

The RF port on the EUT was connected to the spectrum analyser using suitable attenuation and RF
cable. The measured values takes into consideration the external attenuation correction factors which is
compensated by adding reference level offset of 26.80 dB@ 5.25-5.35 GHz to each of the conducted
plots.

For all MIMO modes, PSD was measured across each relevant port and then combined using the
measure-and-sum spectra across the outputs technique, stated in FCC KDB 662911 D01 Section
E)2)a).

In accordance with FCC 15.407(a)(2) maximum power spectral density shall not exceed 11 dBm in any 1
MHz band.

The EUT antennas have a directional gain of > 6 dBi.

In accordance with FCC 15.407(a)(2), transmitting antennas of directional gain greater than 6 dBi are
used, the maximum power spectral density shall be reduced by the amount in dB that the directional gain
of the antenna exceeds 6 dBi.

Therefore reduced PSD limits are as follows:

8 dBi Antenna :
SISO Port 1: limit of 11 dBm / 1 MHz has been reduced by 2 dB to 9 dBm /1 MHz
MIMO Port1+2: limit of 11 dBm /1 MHz reduced by 2 dB + 10 Log (2) to 5.9 dBm/ 1 MHz
MIMO Port1+2+3: limit of 11 dBm /1 MHz reduced by 2 dB + 10 Log (3) to 4.2 dBm/1MHz
MIMO Port1+2+3+4: limit of 11 dBm / 1 MHz reduced by 2 dB + 10 Log (4) to 2.9 dBm/1MHz
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Test setup:

Test Laptop
(Test Configuration) Port 1
l Port 2
EUT RF Switchin
(4x4 MIMO) ching RE
Matrix
Port 3 Attenuator
Port4 |
Power Supply Spectrum
Analyzer
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 48Mbit / SISO / Port 1 / PWL 18/ 8 dBi Antenna

Duty Cycle o &
Channel 0l 4L 51D Cor)r/ecét/ion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom 2.6 1.8 4.4 9 4.6 Complied
Middle 2.7 1.8 4.5 9 4.5 Complied
Top-1 2.1 1.8 3.9 9 5.1 Complied

Results: 802.11a/ 20 MHz / 48Mbit / SISO / Port 1/ PWL 18/ 8 dBi Antenna/ Port 1

pectrun ] o Spectru ] =
Ref Level 35.00 dEm  Offset 26,80 di & RBW 1MHz Ref Level 35.00 dBm  Offset 26,80 d3 & RBW 1 MHz
Lo Att 2068 BWT 5T VBW 3IMH:  Mode Auto FFT jo Att 20 6B BWT RN VBW 3 MH:  Mode Auto FFT
G 03 5L Count 200/200
Mi[1] 1 dim| Mi[1] 2.66 dem|
3 cam 170 GHZ] 0 cBm 5205498270 GHz
20 20
U cem U cem
- L 2 I L N 1
0 — ]
/ / \
! I \
-10 T -10 d& T
\
-20 ¢k -20 ¢k
.
30 dB \ 30 dB
. — 30 g =
T -
-40 -40 cBm:
-60 cBm: 60 dBm-
CF 5.26 GHz 32001 pts Span 200 MHz CF 5.28 CHz 32001 pts Span 30.0 MHz
. — .
L] L]
11908763 11908763
ate: 18 FEB 2020 073045 Pate: 18 FEB 2020 073558
Bottom Channel Middle Channel
Spectrur ] o
Ref Level 35.00 deém  Offset 26,80 68 & RBW 1 MHz
jo Att 20 6B BWT RN VBW 3 MH:  Mode Auto FFT
561 0200
o 1rm
Mi[1] 2.07 desm)
30 dom 5.302214310 GHz|
20
U cem
0 dé: e S
.’.’llr ‘\'\
-10 g8 +
J \
70 dEm: F
-30 dém /
_._—’/ T
40 dcBm:
-60 cBm:
CF 5.3 GCHz 32001 pts Span 200 MHz
) (T
11908763
ate: 18 FEB 2020 125557

Result: Pass

Top-1 Channel

FCC 15.407 WLAN- Template Vers. 1.4
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TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 48Mbit / SISO / Port 1 / PWL 13/ 8 dBi Antenna

Duty Cycle o &
Channel 0l 4L 51D Cor}r/ecét/ion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Top -2.0 1.8 -0.2 9 9.2 Complied

Results: 802.11a/ 20 MHz / 48Mbit / SISO / Port 1/ PWL 13/ 8 dBi Antenna/ Port 1

T

ypectrun ]
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
b Att B BWT 3 VAW 3 MH:  Mode suto FFT
mif1] 1 dir
a18 1 GH:
1 dBm
0 dBm
] T
T —— ] — ——t—
I
7
]
3 M
.,-—'/
- -
-40 dam E—
<60 gém-
CF 5.32 GHz 32001 pts Span 200 MHz
| (NN v
11908763
Cater 18 FEB 2020 130545
Top Channel

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 54Mbit / SISO / Port 1 / PWL 18/ 8 dBi Antenna

Duty Cycle it _
Channel 0l 4L 51D Cor)r/ecét/ion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom 2.1 1.8 3.9 9 5.1 Complied
Middle 3.1 1.8 4.9 4.1 Complied
Top-1 15 1.8 3.3 5.7 Complied
Results: 802.11a/ 20 MHz / 54Mbit / SISO / Port 1/ PWL 18/ 8 dBi Antenna/ Port 1
pectrur ] 2 Spectrur ] =
Ref Level 35.00 dEm  Offset 26,80 di & RBW 1MHz Ref Level 35.00 dBm  Offset 26,80 d3 & RBW 1 MHz
o .a.:r .’..’-n 6B BWT 5T VBW 3IMH:  Mode Auto FFT - fl‘ ?m,-.’-;:- o8 BWT ETps VAW 3MHT Mode suto FFT
M1[1] 14 dim| M1[1]
0de R o - 0de = s sl “_ﬂ_hl_"‘__'
/ \.\\ Il,-"f \
-.‘0 . "’; .0 . Jllr
20 P <20
30 dep- = -F'!"J B —
CF 5.‘7‘& GHz 32001 pts Span 200 MHz CF 5.;!! GHz 32001 pts Span 30.0 MHz
)il [T )il [T
E:‘Q:SI::EE A0 07325 E:T’;::EE X020 074108
Bottom Channel Middle Channel
Spectrur ] o
Ref Level 35.00 dEm  Offset 26,80 di & RBW 1MHz
= .a:rn":“.: ?mﬁ;:l dB  BWT RN VBW 3 MH:  Mode Auto FFT
.J.;m\'ieﬂ.
0 dBm i 5.2990. ll':..l:l:l::;.llu
0 dB "’"‘- =
-10 ,"’f 3
CF ‘i‘?l GHz 32001 pts Span 200 MHz
)| ] T ¥
E:'E:’.I::EE 220 140514
Top-1 Channel
Result: Pass
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ISSUE DATE: 04 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 54Mbit / SISO / Port 1 / PWL 13/ 8 dBi Antenna

Duty Cycle o &
Channel 0l 4L 51D Cor}r/ecét/ion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Top -2.8 1.8 -1.0 9 10.0 Complied

Results: 802.11a/ 20 MHz / 54Mbit / SISO / Port 1/ PWL 13/ 8 dBi Antenna/ Port 1

Spectrurn ] :E'
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
b Att B BWT 3 VAW 3 MH:  Mode suto FFT
mi[1] 2.79 dim)|
5.325251710 GHz|
1 dBm
0 dBm
o B A [P— f—
| N\
.'. 1
7 )
)
0 e -~
A
L — \‘“\,_
-a0 08 -
<60 gém-
CF 5.32 GHz 32001 pts Span 200 MHz
J J G we
11908763
Cater 18 FEB 2020 131257
Top Channel

Result: Pass
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TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS2 / SISO/ Port 1 / PWL 18/ 8 dBi Antenna

Duty Cycle o &
Channel 0l 4L 51D Cor)r/ecét/ion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom 3.1 1.0 4.1 9 4.9 Complied
Middle 3.6 1.0 4.6 9 4.4 Complied
Top-1 2.9 1.0 3.9 9 5.1 Complied

Results: 802.11n / HT20 / MCS2 /SISO / Port 1 / PWL 18/ 8 dBi Antenna/ Port 1

pectrum ] = Spectrur ] o=
Ref Level 35.00 dEm  Offset 26,80 di & RBW 1MHz Ref Level 35.00 dBm  Offset 26,80 d3 & RBW 1 MHz
Lo Att 2068 BWT 5T VBW 3IMH:  Mode Auto FFT jo Att 20 6B BWT RN VBW 3 MH:  Mode Auto FFT
SGL Con 00 SGL Co 00/200
@ 1rm & [@ 17m avgPwr
M1[1] 3.13 di M1[1]
0 dim 12230 GH: 0 dim
20 20
0 cim 0 cim -
. . o S S JUUSE S . Y R R——
/
-10 08 7 o
I A
i
0 dem: L 20 e - -
/ N / \
/
a0 30
Y L - —
a0 a0 d&m —
-60 cBm: 60 dBm-
CF 5.26 GHz 32001 pts Span 200 MHz CF 5.28 CHz 32001 pts Span 30.0 MHz
e — e
) (T ) (T
TiEEe 1506763
ate: 18 FEB 2020 132208 ate: 18 FEB 2020 132518
Bottom Channel Middle Channel
Spectrur ] o
Ref Level 35.00 dEm  Offset 26,80 di & RBW 1MHz
jo Att 20 6B BWT RN VBW 3 MH:  Mode Auto FFT
SGL Con 00
fo 1rm &
M1[1] 3
0 dBm 0643 1 GH:
20
U ol
)t
0
7
f] \
-10 d& : a
) v
il .’I I\
/ \
-30 cBm- N
- _— juaa —
-4 G
-60 cBm:
CF 5.3 GCHz 32001 pts Span 200 MHz
) (T
11806763
ate: 18 FEB 2020 134032

Top-1 Channel

Result: Pass
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ISSUE DATE: 04 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS2 / SISO/ Port 1 / PWL 13/ 8 dBi Antenna

Duty Cycle o &
Channel 0l 4L 51D Cor}r/ecét/ion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Top -1.6 1.0 -0.6 9 9.6 Complied

Results: 802.11n / HT20/ MCS2 /SISO /Port 1 /PWL 13/ 8 dBi Antenna/ Port 1

T

— ]

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At B BWT 5T VBW 3IMH:

Mode Auto FFT

Mi[1] 56 dEkm|
5.327474450 GHz|

1 cém
0 dom
] ———— — 1 —r
J/ h

3 ‘\

40 tBm

40 d&m

CF 5.32 GHz 32001 pis Span 30,0 MHz

J G we

11508763
Pater 18 FEB 2020 134807

Top Channel

Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS6 / SISO / Port 1 / PWL 18/ 8 dBi Antenna

Duty Cycle it _
Channel 0l 4L 51D Cor)r/ecét/ion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom 2.9 2.1 5.0 9 4.0 Complied
Middle 2.1 2.1 4.2 9 4.8 Complied
Top-1 2.2 2.1 4.3 9 4.7 Complied
Results: 802.11n / HT20/ MCS6 /SISO /Port 1 /PWL 18/ 8 dBi Antenna/ Port 1
pectrun ] o Spectru ] =
Ref Level 35.00 dEm  Offset 26,80 di & RBW 1MHz Ref Level 35.00 dBm  Offset 26,80 d3 & RBW 1 MHz
-a:rp ?m,-.’-;:- 6B BWT 5T VBW 3IMH:  Mode Auto FFT -c.::ln.; ?m,-.’-;:- o8 BWT ETps VAW 3MHT Mode suto FFT
561 : —
0 o i 39561 ::I::;.Ilf: 0 i i -u.)u .‘;I I||
- | S S [ . - Y [
0 ;/ I 0 de J’/
o _I."I \\_\ 1068 .'i \
CF ‘i‘?‘; GHz 32001 pts Span 200 MHz CF ‘i‘?ll; GHz 32001 pts Span 30.0 MHz
)il [T )il [T
E:‘E:&:::EE A0 132408 E:'E:&:::EE A0 133408
Bottom Channel Middle Channel
Spectrur ] o
Ref Level 35.00 dEm  Offset 26,80 di & RBW 1MHz
= .::lp ?mﬁ;:l dB  BWT RN VBW 3 MH:  Mode Auto FFT
Mi[1]
D B e
7
CF S;HCH.- 32001 pts Span 200 MHz
)il [T

oate: 18 FEB 2000 134232

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS6 / SISO / Port 1 / PWL 13/ 8 dBi Antenna

Duty Cycle o &
Channel 0l 4L 51D Cor}r/ecét/ion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Top -2.7 2.1 -0.6 9 9.6 Complied

Results: 802.11n / HT20/ MCS6 /SISO /Port 1 /PWL 13/ 8 dBi Antenna/ Port 1

e ] o
Ref Level 35.00 dém  Offset 26,00 43 & RBW 1 MHz
o ant B BWT s VBW 3MHz  Made auto FFT
M1[1] 2,68 din
17013220 GH.
1 dém
0 dom
o 1
S [ Sy [ S
7
7
30 dim—t—
- _——
40 d&m: =
60 gBm
CF 5.37 GHz 32001 pis Span 30.0 MHz
J] J G we
11908763
fate 18 FEB 2000 135108

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac /HT20/ MCS2 / SISO/ Port 1/ PWL 18/ 8 dBi Antenna

Duty Cycle it _
Channel 0l 4L 51D Cor)r/ecét/ion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom 2.8 2.3 5.1 9 3.9 Complied
Middle 3.3 2.3 5.6 9 3.4 Complied
Top-1 3.1 2.3 5.4 9 3.6 Complied
Results: 802.11ac / HT20/ MCS2 / SISO / Port 1/ PWL 18/ 8 dBi Antenna/ Port 1
pectrur ] 2 Spectrur ] =
Ref Level 35.00 dEm  Offset 26,80 di & RBW 1MHz Ref Level 35.00 dBm  Offset 26,80 d3 & RBW 1 MHz
o .a:r .1,-.’-;:- 6B BWT 5T VBW 3IMH:  Mode Auto FFT -q-::ln":“.: ?m,-.’-;:- o8 BWT ETps VAW 3MHT Mode suto FFT
:JI.;m [@ 17m View
25 cen M1[1] . M1[1] et -.u:l:;;.lﬂ:
, RN SR N A JUS SN . [ N Y [ N M
_r-/ N /| \
<20 8 f_,a"; \ 20 gt /,.f';
-_ — I ;_,_,,/!
CF ‘i‘?‘; GHz 32001 pts Span 200 MHz CF ‘i‘?ll; GHz 32001 pts Span 30.0 MHz
)il [T )il [T
E:'E:’.I::EE A0 135511 E:'E:’.I::EE X020 141018
Bottom Channel Middle Channel
Spectrur ] o
Ref Level 35.00 dEm  Offset 26,80 di & RBW 1MHz
= .ﬂ:lnl::“.: ?mﬁ;:l dB  BWT RN VBW 3 MH:  Mode Auto FFT
:Jl.ll'.m Vigw
e Mi[1]
. I D R N - S
0 ‘( .
i \
CF S;HCH.- 32001 pts Span 200 MHz
NI »

11806763
oate: 18 FEB 2020 150337

Result: Pass

Top-1 Channel

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac /HT20/ MCS2 /SISO /Port 1/ PWL 13/ 8 dBi Antenna

Duty Cycle o &
Channel 0l 4L 51D Cor}r/ecét/ion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Top -1.7 2.3 0.6 9 8.4 Complied

Results: 802.11ac / HT20/ MCS2 /SISO / Port 1 /PWL 13/ 8 dBi Antenna/ Port 1

Spectrur ] :E'
Ref Level 35.00 dBm  Offset 26,30 00  RBW 1 MHz
o ant B BWT s VBW 3MHz  Made auto FFT
M1[1] 1.72 dism|
5317418210 GHz|
1 dém
0 dom
® ——
v N
-30 dBm : \
e P
60 gBm
CF 5.37 GHz 32001 pis Span 30.0 MHz
J G we
11908763
Joate: 18 FEB 2020 151544

Top Channel

Result: Pass

FCC 15.407 WLAN - Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac /HT20/ MCS6/ SISO/ Port 1/ PWL 18/ 8 dBi Antenna

Duty Cycle Fedt L
Channel 0l 4L 51D Cor)r/ecét/ion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)

Bottom 2.1 2.7 4.8 9 4.2 Complied

Middle 1.9 2.7 4.6 9 4.4 Complied

Top-1 1.6 2.7 4.3 9 4.7 Complied

Results: 802.11ac / HT20/MCS6 /SISO /Port 1/ PWL 18/ 8 dBi Antenna /Port 1

Spectru ] o Spectru ] =

Ref Level 35.00 dEm  Offset 26,80 di & RBW 1MHz Ref Level 35.00 dBm  Offset 26,80 d3 & RBW 1 MHz
o a‘:rn":“.: ?m,-.’-;:- 6B BWT 5T VBW 3IMH:  Mode Auto FFT -q-::ln":“.: ?m,-.’-;:- o8 BWT ETps VAW 3MHT Mode suto FFT
:JI.;m igw o 17 View

3 dom M1[1] . M1l

o !/ E—— s e . 0 dB —— == e I

,m/ = kg .
CF ‘i‘?‘; GHz 32001 pts Span 200 MHz CF ‘i‘?ll; GHz 32001 pts Span 30.0 MHz

)il ] [T )il ] [T
E:‘Eeos!::EG A0 135520 E:T’;::EG A0 145807
Bottom Channel Middle Channel

Spectrur ] o

Ref Level 35.00 dEm  Offset 26,80 di & RBW 1MHz
= .ﬂ:lnl::“.: ?mﬁ;:l dB  BWT RN VBW 3 MH:  Mode Auto FFT

:Jl;.m»ie..

e mi[1] . :.:I:;;.Iﬂ:

o — —_ X 1

)4
-10 08 / E
CF !i.;“ﬂl»l.- 32001 pts Span 200 MHz
)| ] T ¥
E:‘Eeos!::EG A0 150815
Top-1 Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac /HT20/ MCS6/ SISO/ Port 1/ PWL 13/ 8 dBi Antenna

Duty Cycle o &
Channel 0l 4L 51D Cor}r/ecét/ion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Top -2.5 2.7 0.2 9 8.8 Complied

Results: 802.11ac / HT20 / MCS6 / SISO / Port 1/ PWL 13/ 8 dBi Antenna/ Port 1

T

— ]

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At B BWT s VBW 3MHz Mode futo FFT

IXETE] 2.48 dan
5.324587040 GHz|
1 cam
0 dém
o .
T T T
v R
/
/
30 dem
ey e
20 dam. o
60 dBm
CF 5.97 GHz 32001 pls Span 30,0 MHz
J1 | (D v
1506763

foate: 18 FEB 2020 151501

Top Channel

Result: Pass

FCC 15.407 WLAN - Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS3 /SISO / Port 1 / PWL 13 /8 dBi Antenna

Duty Cycle it _
Channel 0l 4L 51D Cor)r/ecét/ion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -6.0 2.3 -3.7 9 12.7 Complied
Top -6.9 2.3 -4.6 9 13.6 Complied
Results: 802.11n / HT40 / MCS3 /SISO /Port 1 /PWL 13/8 dBi Antenna/ Port 1
Spectrur = Spectrur ] =
Ref Level 35.00 dEm  Offset 26,80 di & RBW 1MHz Ref Level 35.00 dBm  Offset 26,50 03 & RBW 1 MHz
o A-tlp, » .'r1,-.’-;:..r]- 6B BWT G4 VBW 3IMH:  Mode Auta FFT 'q?lp, " .'r1,-.’-;:..r]- o8 BWT A5 VBW 3MHT Mode suto FFT
G o
5 o mi[1] ..:I;;Iﬂ: e mi[1] i I.I:li;..l
[ R T J A R N
:3_3_-\-—'_ ./' § :iJ B
CF ‘i‘?‘; GHz 32001 pts Span 600 MHz CF 1‘2‘; GHz 32001 pts Span 60.0 MHz
)il [T )il [T
E:‘?:::EE A0 152545 ;?"‘;:EE A0 153833
Top Channel

Bottom Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4

Page 511 of 729



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS4 /SISO / Port 1 / PWL 13 /8 dBi Antenna

Duty Cycle it _
Channel 0l 4L 51D Cor)r/ecét/ion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -6.0 2.7 -3.3 9 12.3 Complied
Top -7.0 2.7 -4.3 9 13.3 Complied
Results: 802.11n / HT40 / MCS4 / SISO/ Port 1/ PWL 13/ 8 dBi Antenna/ Port 1
Spectrur L Spectrur ] =
Ref Level 35.00 dEm  Offset 26,80 di & RBW 1MHz Ref Level 35.00 dBm  Offset 26,80 d3 & RBW 1 MHz
o A-tlp, » .'r1,-.’-;:..r]- 6B BWT G4 VBW 3IMH:  Mode Auta FFT 'q?lp, " .'r1,-.’-;:..r]- o8 BWT A5 VBW 3MHT Mode suto FFT
G o
5 o mi[1] .:I;;Iﬂ: e mi[1] :.:I;;Iﬂ:
-'.: et i et s 2 -'.: B et ’.L""“ e
30 'II. :.\ -30 68 J.:I. .II‘
M R R I NE
CF ‘i‘?‘; GHz 32001 pts Span 600 MHz CF ‘i‘?ll; GHz 32001 pts Span 60.0 MHz
)il [T )il [T
E::‘:“:::EE A0 152837 E:a:}!;:EE A0 153823
Top Channel

Result: Pass

Bottom Channel

FCC 15.407 WLAN - Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40/ MCS3 /SISO /Port 1/ PWL 13/ 8 dBi Antenna

Duty Cycle it _
Channel 0l 4L 51D Cor)r/ecét/ion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -5.6 1.6 -4.0 9 13.0 Complied
Top -5.2 1.6 -3.6 9 12.6 Complied
Results: 802.11ac / HT40 / MCS3 /SISO /Port 1/ PWL 13/ 8 dBi Antenna/ Port 1
Spectrur = Spectrur ] =
Ref Level 35.00 dEm  Offset 26,80 di & RBW 1MHz Ref Level 35.00 dBm  Offset 26,50 03 & RBW 1 MHz
o A-tlp, » .'r1,-.’-;:..r]- 6B BWT G4 VBW 3IMH:  Mode Auta FFT 'q?lp, " .'r1,-.’-;:..r]- o8 BWT A5 VBW 3MHT Mode suto FFT
G o
2 dim Mi[1] . I:: ::I‘I:I;;"If: 30 i Mi[1] . .'I: Il: III
0 R R ,___,_.:.r;_h_,_ ] 0 I .
30 dBm ":I an I;:\
__,,_/'/ y \\_
CF ‘i‘?‘; GHz 32001 pts Span 600 MHz CF ‘i‘?ll; GHz 32001 pts Span 60.0 MHz
)il [T )il [T
E:‘?:::EE A0 154525 Ej.a:x;;:EE A0 1554
Bottom Channel Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40/ MCS4 / SISO/ Port 1/ PWL 13/ 8 dBi Antenna

Duty Cycle it _
Channel 0l 4L 51D Cor)r/ecét/ion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -6.4 1.7 -4.7 9 13.7 Complied
Top -5.6 1.7 -3.9 9 12.9 Complied
Results: 802.11ac / HT40 / MCS4 /SISO / Port 1/ PWL 13/ 8 dBi Antenna/ Port 1
Spectrur = Spectrur ] =
Ref Level 35.00 dEm  Offset 26,80 di & RBW 1MHz Ref Level 35.00 dBm  Offset 26,50 03 & RBW 1 MHz
o A-tlp, » .'r1,-.’-;:..r]- 6B BWT G4 VBW 3IMH:  Mode Auta FFT 'q?lp, " .'r1,-.’-;:..r]- o8 BWT A5 VBW 3MHT Mode suto FFT
G o
2 dim Mi[1] . :I:I;;.IIT: 30 i Mi[1] . I.'I:.Irl:. III
- C T Y
CF ‘i‘?‘; GHz 32001 pts Span 600 MHz CF 1‘2‘; GHz 32001 pts Span 60.0 MHz
)il [T )il [T
E:‘?:::EE A0 154755 E;T;;:EE A0 155513
Top Channel

Result: Pass

Bottom Channel

FCC 15.407 WLAN - Template Vers. 1.4
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

UL INTERNATIONAL GERMANY GMBH
ISSUE DATE: 04 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac /HT80/MCS1 /SISO /Port 1/ PWL 13/ 8 dBi Antenna

Duty Cycle o &
Channel 0l 4L 51D Cor}r/ecét/ion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Single -8.0 2.9 -5.1 9 14.1 Complied

Results: 802.11ac / HT80/MCS1 /SISO /Port1/PWL 13/8 dBi Antenna/ Port 1

T

— ]

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At B BWT g VBW 3 MH:

Mode Auto FFT

Mi[1] 1.05 dibm)
5.304085700 GHz|

<60 gém-
Span 1200 MHz

32001 pts
G we

CF 5.20 GHz

11508763
Cater 18 FEB 2020 1860332

Single Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac /HT80/MCS8 /SISO /Port 1/ PWL 13/ 8 dBi Antenna

Duty Cycle o &
Channel 0l 4L 51D Cor}r/ecét/ion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Single -10.6 3.3 -7.3 9 16.3 Complied

Results: 802.11ac / HT80/ MCS8 /SISO /Port 1/PWL 13/8 dBi Antenna/ Port 1

e ] :E'
Ref Lovel 35.00 dEm  Offset 26.90 03 w RBW 1 MH:
b Att B BWT 3 VAW 3 MH:  Mode suto FFT
mi[1] 10.63 dim)
532508390 GHz|
1 dBm
0 déim
0 i
At et | ~A -
f W W v |
I
-30 dl .I T
/ \
\
re———— =
<60 gém-
CF 5.20 GHz 32001 pts Span 1200 MHz
| (NN v
11806763
Joate: 18 FEB 2000 16,0858

Single Channel

Result: Pass

FCC 15.407 WLAN - Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 48Mbit / MIMO / Port 1+2 / PWL 19 /8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom 0.5 1.8 2.3 0.5 1.8 2.3
Middle 0.4 1.8 2.2 0.8 1.8 2.6
Top-1 0.4 1.8 2.2 0.9 1.8 2.7
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom 2.3 2.3 5.1
Middle 2.2 2.6 5.4
Top-1 2.2 2.7 5.1
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 5.1 5.9 0.8 Complied
Middle 5.4 5.9 0.5 Complied
Top-1 5.1 5.9 0.8 Complied

Result: Pass within Measurement Uncertainty
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 48Mbit / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 1

Top-1 Channel

Result: Pass

Spectrur ] = Spectru ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 dEm  OMset 26,30 08 & RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 2068 BWT 57y VBW 3IMHz  Mode Auto FFT
S5L Count 200/200 S5L Count 200/200
@ 17m view @ 17m view
m1[1] 0.47 dBmy m1[1] 0.35 dBmy
o 5.250741910 GHz, Ao 5275944500 GHz|
0 0
0 cim 0 cim
od X od -
\ s \
I Ay - A
10 i -10 i
1 |
/ \
200 ‘\ 2k / 1
30 gBm -30 68
-
o T~ B I
40 dEm 40 d8 =
~50 cBm- <50
50 60 6B
CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.78 GHz 32001 pis Span 30.0 MHz
— —_— —
G v G v
TiEEe 1506763
Fater 18 FEB 2000 161545 fate 18 FEB 2000 162525
Bottom Channel Middle Channel
Spectrun ] =
Ref Level 35.00 deém  Offset 26,80 68 & RBW 1 MHz
o ant 2068 BWT 57 VBW 3MHz  Mode Auto FFT
S5L Count 200/200
@ 17m view
Mi[1] 0.43 dim|
308 5.297359150 GHZ
0
0 cim
] - = '\\
-10 ri
¥
!
20 dBm: /'f -
30 gBm
o .
40 dcBm:
<50
50
CF 5.3 GHz 32001 pis Span 30.0 MHz
] G v
11908763
Fater 18 FEB 2000 16 4545
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 48Mbit / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 2

Top-1 Channel

Result: Pass

Spectrun ] = Spectrun ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 dEm  OMset 26,30 08 & RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 2068 BWT 57y VBW 3IMHz  Mode Auto FFT
S5L Count 200/200 S5L Count 200/200
@ 17m view @ 17m view
m1[1] 0.54 dBmy m1[1] 0.80 dimy
Ao 5.265243270 GHz] o 5275640760 GHz]
0 0
0 cim 0 cim
o = N 0de - - N
//_ \ ) / \
a6 - -10 ; y
1 7
! \ 1
20 68 ¥, \ oE ]
30 gBm 30 gBm /
T T ,-/ \\""'---h
-40 dB :1'6 B
<50 <50
50 60 6B
CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.78 GHz 32001 pis Span 30.0 MHz
— —_— —
G v G v
11908763 11908763
fate: 18 FEB 2000 161707 fate: 18 FEB 2000 162545
Bottom Channel Middle Channel
Spectrurr ] l‘._l;l
Ref Level 35.00 deém  Offset 26,80 68 & RBW 1 MHz
o ant 2068 BWT 57 VBW 3MHz  Mode Auto FFT
S5L Count 200/200
@ 17m view
Mi[1] 0.85 dim|
308 5.301034970 GH
0
0 cim
0 — -
. \
/ \
-10 . i\
/
1 [y
20 dann /.' \
30 gBm
e,
_.-// \-"""--..
-40 gBm:
<50
50
CF 5.3 GHz 32001 pis Span 30.0 MHz
] G v
11908763
fate 18 FEB 2000 164708

Page 519 of 729

FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 48Mbit / MIMO / Port 1+2 / PWL 13 /8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top -4.0 1.8 -2.2 -4.0 1.8 -2.2
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Top -2.2 -2.2 0.5
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Top 0.5 5.9 5.4 Complied

Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 48Mbit / MIMO / Port 1+2 / PWL 13 /8 dBi Antenna/ Port 1

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

Jo At 0 dB BWT 5T VAW IMH:  Mode auto FFT
SGL Count 200/200

@ 17m View

Mi[1] 2.01 ditm|

30 dBm- 5.323384270 GHz|

20 dBm:

-60 dém

CF 5.32 GHz 32001 pts Span 200 MHz

11508763
Cater 18 FEB 2020 165523

Top Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 48Mbit / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 2

Spectrur ] :9_:

Ref Level 35.00 d8m  Offset 26,30 09 = RBW 1 MHz
o att 208 BWT 57 VBW 3MH:  Made uta FFT

S6L Count 200/200

@ 17m View

M1[1] 2.99 dim|

3 cam 5.315962310 GHz
20 dam

U cm:

08 -

—_d
10 £ .
/ \
208 ; k
7 )
/ \

30 dém

— .

40 d&m =
50

40 t&m

CF 5.32 GHz 32001 pis Span 30,0 MHz

J J G we

11508763

foate: 18 FES 2000 1655 41

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 54Mbit / MIMO / Port 1+2 / PWL 19 /8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom 0.0 1.8 1.8 1.0 1.8 2.8
Middle 0.2 1.8 2.0 0.8 1.8 2.6
Top-1 0.2 1.8 2.0 0.5 1.8 2.3
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom 1.8 2.8 53
Middle 2.0 2.6 5.1
Top-1 2.0 2.3 5.2
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 5.3 5.9 0.6 Complied
Middle 5.1 5.9 0.8 Complied
Top-1 5.2 5.9 0.7 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 1

oate: 18 FEB 2020 164551

Top-1 Channel

Result: Pass

Spectrur ] = Spectru ] =
Ref Level 35.00 dBm  Offset 26,30 c0  RBW 1 MHz Ref Level 35.00 dEm  OMset 26,30 08 & RBW 1 MHz
L, At 0GB BWT 575 VBW 3MH:  Made uto FFT o ant 2068 BWT 57y VBW 3IMHz  Mode Auto FFT
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Ao 5.256248240 GHz] Ao 5200975910 GHz|
0 0
0 cim 0 cim
od / X —I= — < 0de — X <
\ /
-10 r'l 8 -10 g8 i \‘
A ."r b
" / \ / \
20 dBm: / 20 / N
30 gBm -30 68
1 e
_.,—-'/ T il \\-,_
40 gBm 008 -
<50 <50
50 60 6B
CF 5.26 GHz 32001 pis Span 30.0 MHz CF 5.78 GHz 32001 pis Span 30.0 MHz
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Bottom Channel Middle Channel
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@ 17m view
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0
0 cim
od = x
— ~
[ \
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 2

Spectrun ] = Spectrun ] =
Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L ant 0GB BWT 575 VBW 3MH:  Made uto FFT o att 0B BWT 5745 VAW 3IMH:  Made Auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
M1[1] 0.99 dim| M1[1] 0.79 dim|
Ao 5.255967020 GHz o 5275624020 GHz|
20 20
0 cém 0 cé
o i . — 0d —
/ \ / \
10 a & 10 ,"
I f
1 1
{ \ /|
il + ) 20 dem /
30 dBm =
o oy - -
[ R o \-\_\__\_
40 dEm 40
50 50
40 40
CF 5.26 GHz 32001 pts Hpan 30.0 MHz CF 5.78 GHz 32001 pts Hpan 30.0 MHz
— —— —
G v i I J G v
11808763 11808763
fate 18 FEB 2020 161551 fate 18 FEB 2020 163231

Bottom Channel Middle Channel

Spectrur ]

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz

o att ¢ BWT 5T VBW 3MHz  Mode auto FFT
SGL Count 200/200

@ 17m view

<f

Mi[1] 0.50 dEm|
5.304526110 GHz|

el N

50 dam

CF 5.3 CHz 32001 pts Span 200 MHz

11806763
oate: 18 FEB 2020 165008

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 54Mbit / MIMO / Port 1+2 / PWL 13 /8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top -4.1 1.8 -2.3 -4.0 1.8 -2.2
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Top -2.3 -2.2 0.6
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Top 0.6 5.9 5.3 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020
Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2 / PWL 13 /8 dBi Antenna/ Port 1
Spectrur ] :9_:
Ref Level 35.00 dBm  Offset 26,50 3 & RBW 1 MHz
= A.:ll_\“ : _aE-‘J._—_;.: dBE BWT LR T VBW 3 MH:  Mode Auto FFT
:Jltm.\qe..
30 dem- i 53 I:I:I--..:.J‘-..'.I I:;“If:
0 dBd T ,_J;H‘ 1
-10 r;. )
Ll f; N
-30 T '\_\
CF 1‘2"7 CHz 32001 pts Span 200 MHz
)il [
E:'?:::EE 220 170518
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 2

Spectrun ] o
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT 5T VAW IMH:  Mode auto FFT
SGL Count 200/200
@ 17m View

Mi[1]

30 dBm-

20 dBm:

-60 dém

CF 5.32 GHz 32001 pts Span 200 MHz

11806763
oate: 18 FEB 2020 170637

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS0 / MIMO / Port 1+2 / PWL 19 /8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom 1.5 0.6 2.1 2.1 0.6 2.7
Middle 1.8 0.6 2.4 1.9 0.6 2.5
Top-1 0.8 0.6 1.4 1.1 0.6 1.7
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom 2.1 2.7 5.3
Middle 2.4 25 5.4
Top-1 1.4 1.7 4.5
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 5.3 5.9 0.6 Complied
Middle 5.4 5.9 0.5 Complied
Top-1 4.5 5.9 1.4 Complied

Result: Pass within Measurement Uncertainty
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCSO / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 1

Spectrum |

=]

Ref Leval 35.00 dém  Offset 26,50 c38 & RBW 1 MHz
po ALt ace  SWT
SGL Count 200/200

57Tps  VBW 3IMHz  Mode Auto FFT
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Bottom Channel

Spectrum |

(=]
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@ LRm Viaw

30 dén

Mi[1] 0. 79 dBm|

5.296429170 GHz|
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Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCSO / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 2

1180ETE
Date: 4 MAR 2020 16:06:38

Spectrum ] [“g‘? Spectrur ] =
Ref Lavel 25.00 dém  Offset 26.60 68 & REBW 1 MHz Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
o ate 008 SWI STps  VBW 3MHz Mode Auto FET o ant 2066 BWT  SIps  VBW IMH: Mode uto FFT
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@ LRm Viaw @ 17m View
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Spectrum |
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=50 diy
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Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS0 / MIMO / Port 1+2 / PWL 13 /8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top -3.3 0.6 2.7 -3.3 0.6 2.7
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Top -2.7 -2.7 0.2
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Top 0.2 5.9 5.7 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020
Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCSO / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 1

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT
SGL Coun

5T VAW IMH:  Mode auto FFT
t 200/200
@ 17m View

30 dBm-

Mi[1]
20 dém:

-60 dém

CF 5.32 GHz

32001 pts

Hpan 30.0 MHz
G we

11908763

Fater 18 FEB 2000 174355

Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCSO / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 2

Spectrun ] o
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT 5T VAW IMH:  Mode auto FFT
SGL Count 200/200
@ 17m View

Mi[1]

¥ cam 53235

20 dBm:

-60 dém

CF 5.32 GHz 32001 pts Span 200 MHz

11806763
ate: 18 FEB. 2000 174517

Top Channel

Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS4 / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom 0.5 1.6 2.1 0.8 1.6 2.4
Middle 0.5 1.6 2.1 1.4 1.6 3.0
Top-1 0.7 1.6 2.3 0.9 1.6 2.5
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom 2.1 2.4 53
Middle 2.1 3.0 5.3
Top-1 2.3 2.5 5.3
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 5.3 5.9 0.6 Complied
Middle 5.3 5.9 0.6 Complied
Top-1 5.3 5.9 0.6 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS4 / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 1

Spectrur ] = Spectrur ] =
Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d6m  Offset 26,90 08 @ RBW 1 MHz
L ant 2068 BWT 57 VBW 3MH:  Mode auto FFT o att 0B BWT 5745 VAW 3IMH:  Made Auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
m1[1] 0.49 dim) m1[1] 0.52 dimy
Ao 5.266836970 GHz, o 5283680510 GHz|
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Cate: 18 FEB 2020 171622 Cater 18 FEB 2020 172540

Bottom Channel

<f

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz
Jo At 0 dB BWT 57w VAW IMH:  Mode suto FFT
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@ 17m view
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0.67 dim|
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11908763
ate: 18 FEB. 2020 173515

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
TEST REPORT VERSION 1.0 ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS4 / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 2

= Spectrur ] =
Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d8m  OMfset 26,80 08 @ RBW 1 MHz
L ant 2068 BWT 57 VBW 3MH:  Mode auto FFT o att ¢ BWT 57y VBW 3MHz  Mode auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m view @ 17m view
mi[1] 0.75 dism)| m1[1] 1.38 dim)
o 5.262433670 GHz] Ao 52086119810 GHz|
20 20
0 cém 0 cé
] L ] e
v ~ /‘
10 ,"’ . -10 08 -
{ !
) N ) \~ .'.l \‘
20 d8m / 1 ] \
-30 déi -30
~
._-'/ \__ o T
~ |-
40 dEm 40
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40 40
CF 5.26 GHz 32001 pts Hpan 30.0 MHz CF 5.78 GHz 32001 pts Hpan 30.0 MHz
— —— —
(NI v . J (NI v
11808763 11808763
Cater 18 FEB 2020 171738 Pater 18 FEB 2020 17.27.85

Bottom Channel Middle Channel

Spectrur ]

Ref Level 35.00 dEm  Offset 26.90 di & REBW 1 MHz

o att ¢ BWT 5T VBW 3MHz  Mode auto FFT
SGL Count 200/200

@ 17m view

<f

Mi[1] 0.94 dem|
5.305434520 GHz|

50 dam

CF 5.3 CHz 32001 pts Span 200 MHz

11806763
oate: 18 FEB 2030 173733

Top-1 Channel

Result: Pass

@ Page 537 of 729 FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS4 / MIMO / Port 1+2 / PWL 13 /8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Top -4.1 1.6 -25 -3.9 1.6 -2.3
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Top -2.5 -2.3 0.4
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Top 0.4 5.9 55 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS4 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 1

Result: Pass

b Att

SGL Count 200/,

|

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 1 MHz

2068 BWT 5T VAW IMH:  Mode auto FFT

200

@ 17m View
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5.322844290 GHz|

£.10 dEtm|
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32001 pts
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A

ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS4 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 2

Result: Pass

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
Jo At 0 dB BWT 5T VAW IMH:  Mode auto FFT

SGL Count 200/200

@ 17m View

Mi[1]

30 dBm-

5.326407610 GHz|

20 dBm:

-30 dBm-

40 dém

50 dém

-60 dém

CF 5.32 GHz

32001 pts

Hpan 30.0 MHz

11806763
Joate: 18 FEB 2020 1

TR

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2A
ISSUE DATE: 04 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCSO / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna

Duty Cycle it _ Duty Cycle it 2
Channel Port 1 PSD Cor)r/ecétlion Corrected Port 2 PSD Cor)r/eci/ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom 1.7 0.8 2.5 2.1 0.8 2.9
Middle 1.5 0.8 2.3 2.8 0.8 3.6
Top-1 0.5 0.8 1.3 0.8 0.8 1.6
Channel Corrected PSD Port Corrected PSD Port Port 1+2 Combined
1(dBm) 2(dBm) PSD (dBm/MHz)
Bottom 2.5 2.9 5.2
Middle 2.3 3.6 5.6
Top-1 1.3 1.6 4.1
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 5.2 5.9 0.7 Complied
Middle 5.6 5.9 0.3 Complied
Top-1 4.1 5.9 1.8 Complied

Result: Pass within Measurement Uncertainty
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